
Material Test Report 
Heat Code: JAY An Ameri-Forge Group Company 

13770 Industrial Rd. Houston. TX 77015 
ISO 9001:2006 Ceilified Sales: (713) 86W421 Fax: (713) 4558366 

Mechanlcal T d n g  Other 
~ e s t  Lab AFG : NILL CMC-TEXAS 
Test Bar Siíe Test Piece i MHC 3019625 
HBW 163 - 163 : EF Y 
Elg 1%) 28.0 
Wi 1%) 66.0 
Tensile Specimen Size lin) ,249 
Tensile lksi) 79.3 
Yield lksi) 4 6 

PLESA ANAHUAC Y CIAS 
SA DE cv AV. VALLE DE LAS 

ALAMEDAS 66-0  

5 4 9 4 0  TULTITLAN, EDO, MEX 

N O  Weld repair performed. Chenical Analysis results shown are actual. Forgings are capable of passing 
hydrostatic test compatible with the appropriate rating. Elongstion taken from a round specimen. ~ l l  material 
supplied under this order is certified to be free af mercury contamination and no mercury bearing equipment was 
"sed in manufacturing, fabricatian or testing. Yield strength was determined using the 0.2% offset method. 
NO weld repair performed on this product. 
Eroduct-campl-iant-wi-t-h-and-meet~-a1-l-re~~re~ents-of-As~~lO5-an~~~ith~~~e~i~t~Xs~E~Bl~6~5 
Product campliant with NACE MR0175, latest edition 

PO: 9 8 0 5  1 Sales Order: 9 1 3 0 5  Line: 3 
ltem Code: o ~ s 2 ~ o o i o o - o o 2 o ~  1 ~ t y  Shipped: 5 0  

ltem Desc: FLG 0 2 . 0 0  0 1 5 0  SO RF 

s~pplier: CMC S~pplier Heat: 3 0 1 9 6 2 5  

EPCRA Svwlier NolTcahm Tnla pr0d.n msv mmdn one o< mote lomc chom ca's a~nbd lo lhs ropamno i e q ~  ismentr 01 Sodon 313 d tns Emeigsncy Pimn ng en. 
Communny RigM-lo-Kna A a  m e  111 olmo S.pat*nd A m s n d m s d s  ano Reamnoillaion Adot 1986) and M C F u P M  372 Palsntfay repoitsole oismcp S sre nolutw wm a 
Cn-mah n Ib'EPCRA'mnimn ondaChsn(d &Miad S e ~ c n  (CAS) isplary nummi 1s p w i d s d l o r ~ c t  SUCI~ c n s m d  n addii lmo h a  psruni by rr@M d V i o  cnmssl 
pnissniin tns p d J a  N is 1 ~ 1 m ~ n s l b , ~  d m e l o  ddamlne whetnei your fa ty is m.lro6torbmn a TonC Raloas. nventW Qepart L n a a  EPCRA Saaion 31s 

Spec: ASTM A105/A105M- ( 1 0 )  /ASME SA 1 0 5 / S A  lO5M- (OBa) S e c t i o n  11 P a r t  A 

Elment (%wt) Ladle Pmduct EPCRA CASI 1 Element (%M) Ladle Product EPCRA CAS# 
C Carhon 0.20 : Cr Chronilurn 0.07 J 7440-47-3 

Certification No.: 1 9 9 2 5 8  

Certification Date: 1 / 2 7 / 2 0 1 1  
" 

Nicholas Tepovich - Metallurgic Lab Manager 


